General Safety Information
" ' c’ 1.Not for use by unautherized persons and minors.
GLOBAL 2.Not to be used as a climbing frame or anchor point.
3.Tie back long hair and avoid wearing loose clothing when using this tool.

Adjustable Bumper Stand 4 Use on a stable,level and dry surface.
TCP ABS-215 5.Keep your work area clean and tidy at all times.

PARTS BREAKDOWN

14
16
15
J
PART LIST
Ref. Description Q'ty Ref. Description Q'ty
1 Front Cradle Tube 1 13 Support Arm 2
2 Foam Cover 2 14 Ball Scocket Boot 2
3 Back Cradle Tube 1 15 Plastic Knob 6
4 Hex Bolt(M6) 4 16 Rubber Sleeve 6
5 Washer(M6) 8 17 Base Stand Tube 2
6 Lock Nut(M6) 4 18 4inch Wheel 4
7 Pin 2 19 Washer(M12) 4
8 Clip For Pin 2 20 Lock Nut(M12) 4
9 Adjustable Plate(L) 1 21 Adjustable Plate(R) 1
10 Frame Stand 1 22 Hex Bolt(M8) 4
11 Cross Tube 1 23 Washer(M8) 8
12 Rubber Boot 2 24 Lock Nut(M8) 4




